Hardware for Mating to Gate Valves
Hardware for Mating to Gate Valves

Hardware for Mating to Gate Valves

Specifications

MODEL NUMBER FLANGE SIZE DESCRIPTION
BA-6GV ASA-6 (4) SS bolts (3/8-16x1.0) & reducer bushings (3/8 x 3/4)
BA-7.5GV ASA-7.5 (4) SS bolts (3/8-16x1.0) & reducer bushings (3/8 x 3/4)
BA-9GV ASA-9 (8) SS bolts (3/8-16x1.0) & reducer bushings (3/8 x 3/4)
BA-11GV ASA-11 (8) SS bolts (3/8-16 x 1.0)
BA-16GV ASA-16 (12) SS bolts (3/8-16 x 1.0)